Appendix for FCC BT
Test Report No. :CTL2207255011-WF01

Appendix A:20dB Emission Bandwidth

Test Result

TestMode | Antenna | Channel | 20db EBW[MHz] FL[MHz] FH[MHZ] Limit{MHz] | Verdict
2402 0.954 2401.532 2402.486 PASS

DH5 Ant1 2441 0.957 2440.529 2441.486 PASS
2480 0.954 2479.529 2480.483 PASS

2402 1.275 2401.367 2402.642 PASS

2DH5 Ant1 2441 1.278 2440.364 2441.642 PASS
2480 1.278 2479.364 2480.642 PASS

2402 1.278 2401.352 2402.630 PASS

3DH5 Ant1 2441 1.281 2440.352 2441633 PASS
2480 1.281 2479.352 2480.633 PASS
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Test Graphs

[ Feysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~+— 1119: Free Run AvglHold: 147311500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

DH5_Ant1_2402

o Keysight Spectrum Analyzer - Swept SA
AL

Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Wide ~»— 1rig: Free Run AvglHold: 14731500
IFGain:Low #Atten: 40 dB8

33:29 PM ul 26, 2022

AMkr3 957 kHz
Ref Offset 1 dB .
Ref 30.00 dBm 0.178 dBj

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

DH5_Ant1_2441

o Keysight Spectrum Analyzer - Swept SA

AL .

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+~ 171g: Free Run Avg|Hold: 14771500
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2480000000 GHz

StartFreq
2478500000 GHz
Stop Freq
2481500000 GHz
P

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

2.480 009 GHz |
954 kHz] (A1

DH5_Ant1_2480

Page 2 of 34



[ Feysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz
PNO: Wide ~>- T1ig: Free Run
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Y o
#Avg Type: RMS
Avg|Hold: 148411500

AMKr3 1.275 MHZ|
-0.055 dB]

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

[ Feysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.441000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

#Avg Type: RMS
Avg|Hold: 147211500

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

2440 991 GHz |
1.278 MHz| (A}

[ Feysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 40 dB

Ref Offset 1 dB

Ref 30.00 dBm

#/BW 100 kHz

iy
#Avg Type: RMS
AvglHold: 147611500

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

994 GHz |

2479 0.294 dBm
1.278 MHz| (A} 0.369 dB/

2DH5_Ant1_2480

Page 3 of 34
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Appendix B: Maximum conducted output power
Test Result
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
2402 5.37 <30 PASS
DH5 Ant1 2441 4.38 <30 PASS
2480 3.22 <30 PASS
2402 6.22 <20.97 PASS
2DH5 Ant1 2441 5.23 <20.97 PASS
2480 4.02 <20.97 PASS
2402 6.87 <20.97 PASS
3DH5 Ant1 2441 5.85 <20.97 PASS
2480 458 <20.97 PASS
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Test Graphs
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Appendix C: Carrier frequency separation

Test Result
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
DH5 Ant1 Hop 1.004 >0.957 PASS
2DH5 Ant1 Hop 1.002 >0.852 PASS
3DH5 Ant1 Hop 1.002 >0.854 PASS
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Test Graphs
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Appendix D: Time of occupancy

Test Result
TestMode Antenna Channel Burstiidth TotalHops Result[s] Limit[s] Verdict
[ms] [Num]
DHA1 Ant1 Hop 0.40 330 0.13 <0.4 PASS
DH3 Ant1 Hop 1.65 150 0.248 <0.4 PASS
DH5 Ant1 Hop 2.90 110 0.319 <0.4 PASS
2DH1 Ant1 Hop 0.40 330 0.133 <0.4 PASS
2DH3 Ant1 Hop 1.66 120 0.199 <0.4 PASS
2DH5 Ant1 Hop 2.91 80 0.232 <0.4 PASS
3DH1 Ant1 Hop 0.41 330 0.134 <0.4 PASS
3DH3 Ant1 Hop 1.66 170 0.282 <0.4 PASS
3DH5 Ant1 Hop 2.91 130 0.378 <0.4 PASS
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Test Graphs
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[ Feysight Spectrum Analyzer - Swept SA

i E B ~
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB
Auto Tune!
Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq|
2.441000000 GHz|

StartFreq
2.441000000 GHz|

Center 2.441000000 GHz
#VBW 3.0 MHz

3DH3_Ant1_Hop

E ry -
Trig Deloy-2000ms  #Avg Type: RMS

PHO: Fast ~+— 1119: Video

IFGainlow  #Atten: 40 dB

AMkr2 2.907 ms|
Ref Offset 1 dB.
Ref 30.00 dBm 20.29 dB

CenterFreq|
2.441000000 GHz|

StartFreq

Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

3DH5_Ant1_Hop

[ Feysight Spectrum Analyzer - Swept SA
RL

F P Y ~
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB
Auto Tune!
Ref Offset 1 dB

Ref 30.00 dBm

CenterFreq|
2.441000000 GHz|

StartFreq
2.441000000 GHz|

Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 3.162 s (30000 pts]

us|

3DH5_Ant1_Hop

Page 17 of 34




Appendix E: Number of hopping channels

Test Result
TestMode Antenna Channel Result{Num] Limit[Num] Verdict
DH5 Ant1 Hop 79 215 PASS
2DH5 Ant1 Hop 79 215 PASS
3DH5 Ant1 Hop 79 215 PASS
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Test Graphs
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Appendix F: Band edge measurements

Test Result
ReflLevel Result Limit
TestMode Antenna ChName Channel Verdict
[dBm] [dBm] [dBm]
Low 2402 4.93 -46.16 <-15.07 PASS
High 2480 2.81 -55.96 <-17.19 PASS
DH5 Ant1
Low Hop_2402 4.46 -57.22 <-15.54 PASS
High Hop_2480 2.84 -57.22 <-17.16 PASS
Low 2402 472 -48.79 <-15.28 PASS
High 2480 2.72 -56.89 <-17.28 PASS
2DH5 Ant1
Low Hop_2402 3.95 -57.29 <-16.05 PASS
High Hop_2480 2.49 -56.73 <-17.51 PASS
Low 2402 4.92 -46.23 <-15.08 PASS
High 2480 2.75 -47.59 <-17.25 PASS
3DH5 Ant1
Low Hop_2402 2.20 -57.85 <-17.81 PASS
High Hop_2480 2.78 -57.06 <-17.22 PASS
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Test Graphs
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